
 
 
 
 
 
 

 
 
 
 
 
 
 

Washington State 
Water Pollution Control Revolving Fund 

 
___________ 

 
Final Intended Use Plan 

FY 2005 
 
 
 
 

July 22, 2004 
Publication No. 04-10-051 

 
 

 Printed on recycled paper

 



 

 
 
 
 
 
 
 
 
 
 
 
 

Blank Page 
 
 

 



 

 
 
 
 
 
 

 
 
 
 
 

Washington State 
Water Pollution Control Revolving Fund 

 
___________ 

 
Final Intended Use Plan 

FY 2005 
 
 
 
 

July 22, 2004 
Publication No. 04-10-051 

 
 

 Printed on recycled paper 

 



 

For additional copies of this document, contact: 
 

Department of Ecology 
Publications Distribution Center 

P.O. Box 47600 
Olympia, WA  98504-7600 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
[...]
Facilities Plan 

WA0029181 
BOD 30mg/l 
TSS 30 mg/l 

1/1/05 - 12/31/07 
(36 Months) 

$1,109,949 $0 Water Pollution 
Control Facilities 

1.5%   20 5

FP05066 13 King County Department of  
Natural Resources & Parks 
Murray CSO Control Project 
Facilities Plan 

WA0029181 
BOD 30mg/l 
TSS 30 mg/l 

1/1/05 - 12/31/07 
(36 Months) 

$576,150 $0 Water Pollution 
Control Facilities 

1.5%   20 5

FP05067 14 King County Department of  
Natural Resources & Parks 
North Beach CSO Control Project 
Facilities Plan 

WA0029181 
BOD 30mg/l 
TSS 30 mg/l 

1/1/05 - 12/31/07 
(36 Months) 

$457,201 $0 Water Pollution 
Control Facilities 

1.5%   20 5

FP05011 15 Castle Rock, City of 
Wastewater Treatment Plant 
Upgrade & Expansion 

WA0022683 
BOD 30mg/l 
TSS 30 mg/l 

1/9/04 - 3/19/05 
(14 Months) 

$655,000 $0 Water Pollution 
Control Facilities 

1.5%   20 5

FP05096 16 Sumner, City of 
City of Sumner Surface Water 
Quality Sampling 

N/A 9/1/04 - 9/1/06 
(24 Months) 

$57,300 $57,300 Nonpoint    1.5% 10

FP05056 17 Rosalia, Town of 
Sewer Line Rehabilitation  
– Phase 1 

WA0044687 
BOD 30mg/l 
TSS 30 mg/l 

9/1/04 - 3/1/06 
(12 Months) 

$40,000 $0 Water Pollution 
Control Facilities 

1.5%   20 5

FP05097 18 Sumner, City of 
City of Sumner Groundwater and 
Stream Flow Monitoring 

N/A 9/1/04 - 9/1/06 
(24 Months) 

$108,300 $108,300 Nonpoint    1.5% 10



 

Attachment 1 – Page 3 of 4 

 
Washington State Water Pollution Control Revolving Fund 

State Fiscal Year 2005 Final Intended Use Plan 
List of Projects Considered and Offered Funding 

Application 
Number 

Rank Applicant Name/Project Title Permit Number 
& 

Effluent Limits 

Time Frame Funds 
Requested 

Funds 
Offered 

Category Interest 
Rate 

Term 
in 

Years 

Footnotes 

FP05068 19 King County Department of 
Natural Resources & Parks 
Carnation Wastewater Treatment 
Plant 

N/A 1/1/03 - 10/31/04 
(30 Months) 

$1,787,500 $0 Water Pollution 
Control Facilities 

1.5%   20 5

FP05025 20 Sultan, City of 
Surface Water Utility 
Implementation 

N/A 11/1/04 - 12/1/05 
(13 Months) 

$262,000 $262,000 Nonpoint    1.5% 20

FP05021 21 Sunnyside, City of 
Wastewater Treatment Plant 
Upgrade 

WA0020991 
BOD 30mg/l 
TSS 30 mg/l 

7/1/04 - 2/1/07 
(30 Months) 

$1,085,000 $0 Water Pollution 
Control Facilities 

1.5%   20 5

           
    Totals: $103,926,880 $89,951,366     

 
Footnotes: 
 
1. This project is offered funding under the Alternative Contracting/Service Agreements in accordance with “pilot” SRF rulemaking provisions for Alternative 

Contracting/Service Agreements.  Applicants are evaluated the year they first apply for funding and are not required to have their projects evaluated during 
subsequent funding cycles.  Projects are then put at the top of the funding offer list each year in relative priority order based on past offer lists until the project is 
fully funded.  This is the second year for this project and therefore it was not ranked, but moved to the top of the list. 

 
2. Funds offered are less than funds requested, because the applicant is also offered a Centennial Clean Water Fund hardship grant that is identified on the FY 2005 

Centennial Clean Water Fund/Clean Water Act Section 319 Nonpoint Source Fund/Washington State Water Pollution Control Revolving Fund Final Offer and 
Application List. 

 
3. The applicant requested that Ecology staff conduct a financial hardship analysis on the effect of the project on residential sewer user fees.  A financial hardship 

analysis was prepared and Ecology has determined that financial hardship exists.  The applicant is offered SRF financial assistance at 0 percent interest with a term 
of 20 years. 

 
4. Funds offered are less than funds requested, because no funds remain in the Water Pollution Control Facilities Category after higher priority projects were offered 

funding. 
 
5. No loan funds remain after higher priority projects in the Water Pollution Control Facilities Category were offered funding.



 

Attachment 1 – Page 4 of 4 

 
Washington State Water Pollution Control Revolving Fund 

State Fiscal Year 2005 Final Intended Use Plan 
List of Refinance Projects Considered and Offered Funding 

Application 
Number 

% User 
Fee/MHI 

Applicant Name/Project Title Permit Number 
& 

Effluent Limits 

Time Frame Funds 
Requested 

Funds 
Offered 

Category Interest 
Rate 

Term 
in 

Years 

Footnotes 

FP05074 2/16% Mossyrock, City of 
RD Loan Standard Refinance 

WA0021024 
BOD 30 mg/l 
TSS 30 mg/l 

N/A $490,000 
 

$0 
 

Water Pollution 
Control Facilities 

1.5%   20 1

           
    Totals: $490,000 $0     

 
Footnotes: 
 
1. No loan funds remain after higher priority projects were offered funding. 
 
 
 



 

 

 
 
 
 
 
 
 
 
 
 

Attachment 2 
 

Project Summaries



 

 

 
 
 
 
 
 
 
 
 
 

Blank Page 
 
 



Washington State Water Pollution Control Revolving Fund 
State Fiscal Year 2005 

Intended Use Plan Project Summaries 
 

FP04013; Kahlotus City of; City of Kahlotus Sewer Facility Plan; The city of Kahlotus is seeking funding to hire an engineering firm to prepare a 
"sewer facility plan".  The sewer facility plan will evaluate options for a wastewater treatment facility to serve the City.  If on-site sewer systems 
serving residents, business or the public, that entity will be evicted. 
 
FP04038; Clark County Health Department; Gibbons Creek TMDL Implementation Project; The Gibbons Creek TMDL Implementation Project is 
designed to meet the bacteria TMDL that Ecology established in 2000 by identifying and controlling failing septic systems.  Project implementation 
will assure that the Clark County Health Department meets the provisions set forth in an 11/00 Memorandum of Agreement between Ecology and 
CCHD.  Implements Washington States Nonpoint Plan 
 
FP04043; Seattle Public Utilities; High Point Natural Systems Drainage; SPU's High Point project will install innovative natural drainage elements 
such as bioswales, soil reservoirs, and porous pavement along 34 blocks to improve stormwater management throughout a 120 
 
FP04065; Whatcom Conservation District; Whatcom Dairy Manure Methane Project; This project will provide financial assistance to construct a 
methane digester(s) in Whatcom County.  Methane digesters decompose manure and reduce greenhouse gases, pathogens and odor from dairy 
manure.  The digester would aide nutrient management by producing marketable fiber that, when removed, will reduce loading of organic sources 
of nitrogen and phosphorus.  Implements Washington States Nonpoint Plan, Appendix A: Implements TMDLs for Nooksack River, Fishtrap Creek, 
and Johnson Creek. 
 
FP04072; Kitsap County Public Works; Kingston Wastewater Treatment Plant & Outfall; The Kingston wastewater treatment plant construction 
implements SEPA approved facilities plans to serve current and expanded community service areas.  Kitsap County will simultaneously undertake 
replacement of outfall, damaged by Washington State ferries while dredging for expansion of their terminal, with an extended pipe into deeper 
waters bypassing geoduck/shellfish harvest areas. 
 
FP04081;  Warden City of, Collection System & WWTF Improvements Design; This project will implement a public education and awareness 
campaign and "on the ground" restoration projects in the Lyon and McAleer Creek watersheds to correct factors leading to poor water quality 
inventoried by the Adopt-A-Stream Foundation under G0200026. 
 
FP04085; Stevens Pass Sewer District; Stevens Pass Wastewater Treatment Facility Improvements; Upgrade of the existing treatment plant facilities 
to meet advanced wastewater discharge permit limits.  Treatment plant process to include installation of membrane filter technology.  Treatment 
facility improvements consist of already completed emergency repairs, improvements to Summit Pump Station, Pretreatment/Flow Equalization 
Facility and improvements to the wastewater treatment plant. 
 

Attachment 2 – Page 1 of 6 



Washington State Water Pollution Control Revolving Fund 
State Fiscal Year 2005 

Intended Use Plan Project Summaries 
 

FP04094; Spokane County; Spokane County Regional Wastewater; The project is the design and construction of an 8 mgd wastewater treatment 
plant.  The plant will incorporate two primary clarifiers, membrane bioreactors, UV disinfection, cascade aeration and biosolid storage.  The entire 
facility will be enclosed.  This project is sized to meet the County's treatment needs through the next 20 years. 
 
FP04097; Bremerton City of; Cherry/Trenton CSO Reduction - Final Improvements; The project will construct the Cherry Avenue Basin Beachmain 
Improvements, and also the Trenton Avenue Basin 18-inch Shore Drive Slipline.  The Cherry Avenue improvements will provide conveyance 
capacity to the City's CSO treatment plant, and also allow cleaning of the beachmain.  The Trenton Avenue Improvements will safeguard a critical 
pipeline. 
 
FP05001; Tacoma, City of; Tacoma Central Treatment Plant Upgrade; Design and construct an upgrade to the Central Wastewater Treatment Plant 
to increase the capacity to a maximum monthly flow of 60 mgd. and a peak hydraulic capacity of 150 mgd.  Improvement areas include:  influent 
screening; influent and effluent pumping; grit removal; installing a peak wet weather flow treatment process; disinfection; solids handling. 
FP05009; Thurston County Environmental Health Division; On-Site Financial Assistance Program; This project will continue Thurston County’s 
local loan fund, which makes long-term, low-interest funding available to repair failing on-site sewage systems and allow connection to sewer for 
properties with failing on-site systems where sewer is available.  Lack of low-cost funding often discourages or prevents citizens from repairing on-
site sewage systems which contribute to pollution of ground and surface waters in Thurston County. 
 
This application implements Thurston County’s Septic Operation and Maintenance Program, identified in Appendix A of Washington State’s 
Nonpoint Plan.  Appendix A identifies 303(d)-listed waters, impacted beneficial uses, and approved programs and plans that local governments, 
tribes, and special purpose districts may address through the Centennial Clean Water Fund, 319 funding, or SRF funding.   Thurston County is 
clearly implementing the approved county wide Septic O&M program. 
 
FP05011; Castle Rock, City of; Wastewater Treatment Plant Upgrade & Expansion; The project is a major upgrade and expansion of the City’s 
existing wastewater treatment plant to provide approved secondary treatment.  Major new and upgraded components include:  new headworks; 
upgraded influent pump station; new oxidation ditch and two secondary clarifiers; new ultraviolet disinfection; and new biosolids thickening and 
dewatering. 
 
FP05020; Seaview Sewer District; Lift Station Improvements; The proposed project consists of the removal of existing concrete roof slabs, access 
ways, drywell pumps, valves, piping, and controls equipment and the installation of new wall sections, slabs, hatches, vaults, submersible pumps, 
valves, piping, electrical and controls equipment and accessories at six raw sewage lift stations. 
 

Attachment 2 – Page 2 of 6 



Washington State Water Pollution Control Revolving Fund 
State Fiscal Year 2005 

Intended Use Plan Project Summaries 
 

FP05021; Sunnyside, City of; Wastewater Treatment Plant Upgrade; Based on the City’s 2003 Wastewater Facility Plan, the city plans to make major 
upgrades to the Clarification processes, Aeration and Re-aeration Systems, Solids Process and Handling System, UV System, and Operations/Lab 
Building.  The improvements are necessary to meet new NPDES permit limits, redundancy requirements, and to provide for future growth. 
 
FP05023; Sunnyside, Port of; Sunnyside Port Sequencing Batch Reactor; The addition of the sequencing batch reactor to the Port treatment system 
will reduce loadings of nitrogen and dissolved solids to the aquifer beneath the land application sprayfield.  Reduced nitrogen loadings are intended 
to eliminate elevated groundwater nitrate concentrations. 
 
FP05025; Sultan, City of; Surface Water Utility Implementation; The grant will be used to implement the Surface Water Quality Management Plan 
that was prepared last year under a DOE loan (Phase I – COMPLETE).  Activities for Phase II:  formation of the utility; development of the 
organization, including position descriptions, staffing plan, and budget; and purchase and installation of accounting and task tracking software. 
   

This application implements the Surface Water Quality Management Plan for the City of Sultan.  The program is listed in Appendix A of Washington 
State’s Nonpoint Plan.  Appendix A identifies 303(d)-listed waters, impacted beneficial uses, and approved programs and plans that local 
governments, tribes, and special purpose districts may address through the Centennial Clean Water Fund, 319 funding, or SRF funding.  Sultan’s 
surface water quality plan addresses listed waters and impacted beneficial uses. 
    
FP05026; Brewster, City of; Wastewater Treatment Plant Upgrade Phase II; The City of Brewster wastewater facility is facing non-compliance with 
its permits for effluent and biosolids handling and is approaching plant capacity.  This project is Phase II of upgrades to increase efficiency and 
replace outdated and marginally functioning components of the plant and collection system. 
    
FP05028; Asotin, City of; Wastewater Treatment Plant Improvements; The City of Asotin is proposing a comprehensive upgrade to their 
wastewater treatment facility.  These improvements will improve the performance and reliability of the treatment plant.  Asotin’s facility operates 
under a discharge permit issued by the Department of Ecology and these improvements are needed to ensure compliance with this permit. 
    
FP05029; Chehalis, City of; Chehalis Regional Water Reclamation Facility (CRWRF); This project is to construct a new wastewater treatment plant 
capable of producing Class A reclaimed water to irrigate a poplar tree plantation, reconstruction of the City’s two largest wastewater pumping 
stations to meet new hydraulic requirements, and the construction of a forcemain to convey treated water to the poplar plantation. 
    
FP05040; Seattle Public Utilities; Venema Creek Natural Drainage System; The Venema Creek Natural Drainage System project will use low-
impact development techniques to reduce urban stormwater runoff and achieve TMDL implementation objectives in the most important subbasin of 
Seattle’s Piper’s Creek.  The project will significantly benefit water quality, wet weather flow reduction, and salmon survival in the watershed. 
 

Attachment 2 – Page 3 of 6 



Washington State Water Pollution Control Revolving Fund 
State Fiscal Year 2005 

Intended Use Plan Project Summaries 
 

This application implements the Surface Water Quality Management Plan for the City of Sultan.  The program is listed in Appendix A of Washington 
State’s Nonpoint Plan.  Appendix A identifies 303(d)-listed waters, impacted beneficial uses, and approved programs and plans that local 
governments, tribes, and special purpose districts may address through the Centennial Clean Water Fund, 319 funding, or SRF funding.  Sultan’s 
surface water quality plan addresses listed waters and impacted beneficial uses. 
   
FP05056; Rosalia, Town of; Sewer Line Rehabilitation – Phase 1; Rosalia has an existing wastewater collection pipe system that results in 
increasingly expensive and ineffective hydraulics at the treatment lagoon.  This project will reduce inflow and infiltration rates.  The project goal is to 
reduce the hydraulic loading on the existing lagoon and the planned future treatment facility. 
   
FP05064; Zillah, City of; 2005 WWTF Improvements; The proposed project provides for the construction element of the WWTF improvements 